
RIDGID
R474 band saw
REPAIR SHEET

RIDGID
SCIE À RUBAN R474

FEUILLE DE RÉPARATION

RIDGID
SIERRA DE BANDA R474

LISTAS DE PIEZAS DE REPUESTO



R474

�

5563

71

62
61

60 59

5

4

3

1

65

73

64

58

70

68

67
66

72

54

53

56

57

51

52

48

50

8

49
11

12

10

9
8

7
6

74

16

2

69

15
14

14

13

39
40

34

42

44 43
45

41

46
47

33

20

35
6
36

37
38

32

31

29

28

26

25
24 27

22

3075

23

20

21

17
18 17

18

19

FIGURE A/FIGURA A

SEE FIGURE C/
VOIR LA FIGURE C/
VEA LA FIGURA C

The model number will be found on a plate attached to the motor housing. Always mention the model 
number in all correspondence regarding your BAND SAW or when ordering repair parts.

Le numéro de modèle se trouve sur une plaquette fixée sur le boîtier du moteur. Ne jamais oublier 
de mentionner le numéro de modèle dans toute correspondance concernant la SCIE À RUBAN ou 
lors de la commande de pièces détachées.

El número de modelo se encuentra en una placa adherida a la caja del motor. Siempre mencione 
el número del modelo en toda la correspondencia relacionada con la SIERRA DE BANDA o al 
pedir piezas para repararla.



R474

�* Standard Hardware Item – May Be Purchased Locally

	 1	 089030005082		 UPPER WHEEL COVER, FRONT.............................. 1
	2	  089030005074	 *	SCREW w/WASHER (M4 x 8 mm)............................ 8
	3	  089030005071		 BLADE (93-1/2 in. x 3/8 in. x 0.025 in. x 6TPI) ......... 1
	 4	 089030005105	 *	SCREW (M4 x 10 mm, FT HD.)................................. 2
	 5	 089030005075		 Tracking VIEW Window...................................... 1
	 6	 089030005108	 *	SCREW w/WASHER (M6 x 12 mm).......................... 3
	 7	 089030005049		 WASHER (6.4 x 23 x 2t)............................................ 1
	 8	 089030005066		 BALL BEARING (6202ZZ)......................................... 2
	 9	 089030005070		 TIRE.......................................................................... 1
	 10	 089030005068		 UPPER WHEEL ........................................................ 1
	 11	 089030005132		 SPACER.................................................................... 1
	 12	 089030005067		 RETAINING RING, INTERNAL.................................. 1
	 13	 089030005130	 *	SCREW (M10 x 16 mm)............................................ 1
	 14	 089030005131		 WASHER................................................................... 2
	 15	 089030005087		 LOCKING SCREW (M6 x 10 mm, PAN HD).............. 2
	 16	 089030005086		 UPPER HINGE.......................................................... 1
	 17	 089030005127	 *	SCREW w/WASHER (M5 x 8 mm)............................ 4
	 18	 089030005126		 EXTERNAL TOOTH WASHER (M5) .......................... 4
	 19	 089030005104		 SWITCH BOX Mounting PLATE............................ 1
	 20	 089030005040	 *	SCREW w/WASHER (M5 x 10 mm) ......................... 6
	2 1	 089030005088		 UPPER WHEEL COVER, REAR................................ 1
	22	  089030005091		 UPPER WHEEL SHAFT............................................ 1
	23	  089030005093		 ROTATION PIN......................................................... 2
	2 4	 089030005090		 Roll PIN (3.0 x 22 mm) .......................................... 1
	2 5	 089030005089		 WHEEL SUPPORT, UPPER...................................... 1
	2 6	 089030005095		 Blade Tension KNOB .......................................... 1
	2 7	 089030005030	 *	HEX NUT (M8)........................................................... 1
	 28	 089030005094		 Tracking KNOB..................................................... 1
	2 9	 089030005092		 UPPER WHEEL ADJUSTER..................................... 1
	3 0	 089030005700		 UPPER WHEEL ADJUSTER ASSembly 
				    (Inc. Key Nos. 22-25 and 29)................................. 1
	3 1	 089030005096		 Compression SPRING......................................... 1
	32	  089030005097		  INDICATOR WASHER..............................................  1
	33	  089030005098		 SQUARE NUT........................................................... 1
	3 4	 089030005001		 UPPER FRAME......................................................... 1
	3 5	 089030005107		 Cable Clamp......................................................... 2
	3 6	 089030005112		 WORKLIGHT Mounting Bracket....................... 1
	3 7	 089030005113		  INTERNAL TOOTH WASHER................................... 1

	3 8	 089030005114	 *	HEX NUT (M12)......................................................... 1
	3 9	 089030005002		 LOCK KNOB............................................................. 1
	 40	 089030005018	 *	SET SCREW (M10 x 8 mm)....................................... 1
	 41	 089030005019		 Compression SPRING ........................................ 1
	 42	 089030005020		 STEEL BALL (8 mm).................................................. 1
	 43	 089030005168	 *	SET SCREW (M10 x 28 mm)..................................... 1
	 44	 089030005167	 *	HEX NUT (M10)......................................................... 1
	 45	 089030005055	 *	WASHER (M19 x M36 x 3t)....................................... 1
	 46	 089030005054	 *	SPRING WASHER (M19).......................................... 1
	 47	 089030005053	 *	SCREW (M18 x 70 mm)............................................ 1
	 48	 089030005085		 REAR BLADE GUARD.............................................. 1
	 49	 089030005084		 WASHER................................................................... 2
	 50	 089030005083	 *	SCREW (M8 x 30 mm).............................................. 2
	 51	 089030005102		 SWITCH BOX............................................................ 1
	 52	 089030005101	 *	SCREW w/WASHER (M5 x 20 mm).......................... 4
	 53	 089030005124		 BLACK Lead w/Terminal (14 AWG)..................... 1
	 54	 089030005100		 SWITCH w/Key........................................................ 1
	 55	 089030005099		 SWITCH KEY............................................................ 1
	 56	 089030005125		 WHITE Lead w/Terminal...................................... 1
	 57	 089030005103		 WORKLIGHT SWITCH (14 AWG).............................. 1
	 58	 089030005705	 	Upper Wheel Assembly (inc. Key Nos. 8-12)	1
	 59	 089030005111	 *	BOLT (M10 x 17 mm Hex Hd.)................................. 1
	 60	 089030005073		 DOOR CATCH ......................................................... 1
	 61	 089030005123	 *	SCREW w/WASHER (M5 x 10 mm BUTTON HD.)... 1
	 62	 089030005110		 STUD LATCH............................................................ 1
	 63	 089030005106	 *	Acorn NUT (M4)..................................................... 2
	 64	 089030005122		  INTERNAL TOOTH WASHER................................... 1
	 65	 089030005080		K NOB........................................................................ 1
	 66	 089030005116		 WORKLIGHT CONNECTOR w/PLUG (18 AWG)...... 1
	 67	 089030005120		 CORD BUSHING (SR-5R1)....................................... 1
	 68	 089030005115		 WORKLIGHT............................................................. 1
	 69	 089030005205		Ground  lead........................................................ 1
	 70	 089030005903		 Logo Label............................................................ 1
	 71	 089030005910		 No Hands Label (Large)..................................... 1
	 72	 089030005909		 Safety Label......................................................... 1
	 73	 089030005908		 Blade Tension Label.......................................... 1
	 74	 089030005904		 Worklight Label................................................. 1
	 75	 089030005902		 Data Label.............................................................. 1

PARTS LIST FOR FIGURE A

	 Key	 Part	
	N o.	N umber	 Description	 Qty.

	 Key	 Part	
	N o.	N umber	 Description	 Qty.



	 1	 089030005082		 CAPOT DE ROUE supérieur, AVANT................... 1
	2	  089030005074	 *	vis avec rondelle (M4 x 8 mm).......................... 8
	3	  089030005071		 lame (93-1/2 in. x 3/8 in. x 0.025 in. x 6TPI)........... 1
	 4	 089030005105	 *	VIS (M4 x 10 mm, à tête plate)............................ 2
	 5	 089030005075		hublot  de vérification du centrage........... 1
	 6	 089030005108	 *	vis avec rondelle (M6 x 12 mm)........................ 3
	 7	 089030005049		 rondelle plate (6.4 x 23 x 2t)............................. 1
	 8	 089030005066		 roulement à billes (6202ZZ)............................. 2
	 9	 089030005070		 bandage................................................................. 1
	 10	 089030005068		 volant supérieur .............................................. 1
	 11	 089030005132		 entretoise............................................................ 1
	 12	 089030005067		 anneau de retenue, INTERNE .......................... 1
	 13	 089030005130	 *	VIS (M10 x 16 mm).................................................... 1
	 14	 089030005131		 rondelle............................................................... 2
	 15	 089030005087		 vis de blocage 
				    (M6 x 10 mm, à tête bombée).............................. 2
	 16	 089030005086		charni ère supérieure...................................... 1
	 17	 089030005127	 *	vis avec rondelle (M5 x 8 mm).......................... 4
	 18	 089030005126		 rondelle de dent externe (M5) ..................... 4
	 19	 089030005104		plaque  de montage de 
				bo   îte d’interrupteur........................................ 1
	2 0	 089030005040	 *	vis avec rondelle (M5 x 10 mm) ....................... 6
	2 1	 089030005088		 CAPOT DE ROUE supérieur, traseri............... 1
	 22	 089030005091		arbre  de roue supérieur................................ 1
	23	  089030005093		 goupille de rotation........................................ 2
	2 4	 089030005090		 goupille cylindrique (3.0 x 22 mm) ............... 1
	2 5	 089030005089		 SUPPORT DE LA ROUE, supérieur..................... 1
	2 6	 089030005095		bouton  de la tension de la lame ................. 1
	2 7	 089030005030	 *	écrou hexagonal (M8)....................................... 1
	2 8	 089030005094		bouton  de guide-lame...................................... 1
	2 9	 089030005092		r égler de roue, supérieur............................. 1
	3 0	 089030005700		ensemble  de régler de roue 
				    (y compris clavettes Nos. 22-25 et 29)......... 1
	3 1	 089030005096		ressort  de compression................................ 1
	32	  089030005097		 rondelle de indicateur................................... 1
	33	  089030005098		 écrou carré........................................................ 1
	3 4	 089030005001		cadre  supérieur................................................. 1
	3 5	 089030005107		serre -câble......................................................... 2
	3 6	 089030005112		 support de montage de lampe...................... 1
	3 7	 089030005113		 rondelle de dent interne............................... 1
	3 8	 089030005114	 *	écrou hexagonal (M12)..................................... 1

	3 9	 089030005002		bouton  de verrouillage................................. 1
	 40	 089030005018	 *	vis d’arrêt (M10 x 8 mm)...................................... 1
	 41	 089030005019		ressort  de compression................................ 1
	 42	 089030005020		 bille d’acier (8 mm)............................................. 1
	 43	 089030005168	 *	vis d’arrêt (M10 x 28 mm).................................... 1
	 44	 089030005167	 *	écrou hexagonal (M10)..................................... 1
	 45	 089030005055	 *	rondelle (MM19 x M36 x 3t)................................ 2
	 46	 089030005054	 *	rondelle ressort (M19).................................... 1
	 47	 089030005053	 *	VIS (M18 x 70 mm).................................................... 1
	 48	 089030005085		prot ège-lame arrière...................................... 1
	 49	 089030005084		 rondelle............................................................. 10
	 50	 089030005083	 *	VIS (M8 x 30 mm)...................................................... 2
	 51	 089030005102		bo îtier de comutateur..................................... 1
	 52	 089030005101	 *	vis avec rondelle (M5 x 20 mm)........................ 4
	 53	 089030005124		 fil noir AVEC Terminal (14 AWG)...................... 1
	 54	 089030005100		  interrupteur avec clé..................................... 1
	 55	 089030005099		 clé de commutateur......................................... 1
	 56	 089030005125		fil  blanc AVEC Terminal................................... 1
	 57	 089030005103		interrupteur   de la lampe (14 AWG)............... 1
	 58	 089030005705		 Ensemble de roue supérieur 
				    (y compris clavettes Nos. 8-12)..................... 1
	 59	 089030005111	 *	boulon (M10 x 17 mm tête hex.)....................... 1
	 60	 089030005073		loquet  de porte................................................. 2
	 61	 089030005123	 *	vis avec rondelle 
				    (M5 x 10 mm Tête ronde)..................................... 2
	 62	 089030005110		 goujon de loquet.............................................. 2
	 63	 089030005106	 *	écrou borgne (M4)............................................. 2
	 64	 089030005122		 rondelle de dent interne............................... 1
	 65	 089030005080		bouton ................................................................... 2
	 66	 089030005116		connecteur  de lampe avec fiche 
				    (18 AWG)................................................................... 1
	 67	 089030005120		 douille du cordon (SR-5R1)............................. 1
	 68	 089030005115		 lampe...................................................................... 1
	 69	 089030005205		fil  à la terre........................................................ 1
	 70	 089030005903		 Autocollant De Logo....................................... 1
	 71	 089030005910		 Autocollant Mains À L’écart 
				    (entretoise).......................................................... 1
	 72	 089030005909		 sûreté étiquète.................................................. 1
	 73	 089030005908		 autocollant de la tension de la lame....... 1
	 74	 089030005904		 Autocollant De Lampe..................................... 1
	 75	 089030005902		 Étiquette De Données....................................... 1

LISTE DES PIÈCES DE LA FIGURE A

	 Pièce	 Référence	 Description	 Qté.	 	 Pièce	 Référence	 Description	 Qté.	

R474

�* Article de quincaillerie standard – en vente dans les magasins locaux



R474

�

	 1	 089030005082	 	CUBIERTA DE LA POLEA superior, 
				   DELANTERO............................................................. 1
	2	  089030005074	 *	tornillo con arandela (M4 x 8 mm)............... 8
	 3	 089030005071	 	hoja (93-1/2 in. x 3/8 in. x 0.025 in. x 6TPI)............ 1
	 4	 089030005105	 *	tornillo (M4 x 10 mm, cab plana).................... 2
	 5	 089030005075	 	mirilla de alineación........................................ 1
	 6	 089030005108	 *	tornillo con arandela (M6 x 12 mm)............. 3
	 7	 089030005049	 	arandela plana (6.4 x 23 x 2t)............................ 1
	 8	 089030005066	 	cojinete de bolas (6202ZZ)............................... 2
	 9	 089030005070	 	neumáticos........................................................... 1
	 10	 089030005068	 	rueda superior .................................................. 1
	 11	 089030005132	 	separador............................................................ 1
	 12	 089030005067	 	anillo de retención INTERNO.......................... 1
	 13	 089030005130	 *	tornillo (M10 x 16 mm)........................................ 1
	 14	 089030005131	 	arandela............................................................... 2
	 15	 089030005087	 	tornillo de fijación  
			   	 (M6 x 10 mm, cabeza troncocónica).............. 2
	 16	 089030005086	 	bisagra superior............................................... 1
	 17	 089030005127	 *	tornillo con arandela (M5 x 8 mm)............... 4
	 18	 089030005126	 	arandela externa de diente (M5) .................. 4
	 19	 089030005104	 	placa de montaje de la caja 
			   	del interruptor................................................. 1
	2 0	 089030005040	 *	tornillo con arandela (M5 x 10 mm) ............ 6
	2 1	 089030005088	 	CUBIERTA DE LA POLEA superior, arrière..... 1
	 22	 089030005091	 	eje de la polea superior................................. 1
	23	  089030005093	 	pasador de rotación........................................ 2
	2 4	 089030005090	 	pasador cilíndrico (3.0 x 22 mm) ................... 1
	2 5	 089030005089	 	soporte de la rueda, superior..................... 1
	2 6	 089030005095	 	perilla de tensión de la hoja ....................... 1
	2 7	 089030005030	 *	tuerca hexagonal (M8)..................................... 1
	2 8	 089030005094	 	perilla de alineación........................................ 1
	2 9	 089030005092	 	ruede adjustador superior.......................... 1
	3 0	 089030005700	 	conjunto de ruede adjustador 
		  	 	 (incl. núm. de ref. 22-25 Y 29)............................ 1
	3 1	 089030005096	 	resorte de compresión................................... 1
	32	  089030005097	 	arandela de indicador..................................... 1
	33	  089030005098	 	tuerca cuadrada............................................... 1
	3 4	 089030005001	 	armazón superior............................................. 1
	3 5	 089030005107	 	grampa del cable.............................................. 2
	3 6	 089030005112	 	soporte de montaje de luz de trabajo..... 1
	3 7	 089030005113	 	arandela interno de diente........................... 1
	3 8	 089030005114	 *	tuerca hexagonal (M12)................................... 1

	3 9	 089030005002	 	perilla de fijación............................................. 1
	 40	 089030005018	 *	tornillos fijadores (M10 x 8 mm)................... 1
	 41	 089030005019	 	resorte de compresión................................... 1
	 42	 089030005020	 	bola de acero (8 mm).......................................... 1
	 43	 089030005168	 *	tornillos fijadores (M10 x 28 mm)................. 1
	 44	 089030005167	 *	tuerca hexagonal (M10)................................... 1
	 45	 089030005055	 *	arandela (M19 x M36 x 3t)................................... 2
	 46	 089030005054	 *	arandela elástica (M19).................................... 1
	 47	 089030005053	 *	tornillo (M18 x 70 mm)........................................ 1
	 48	 089030005085	 	protección posterior de la hoja................ 1
	 49	 089030005084	 	arandela............................................................. 10
	 50	 089030005083	 *	tornillo (M8 x 30 mm).......................................... 2
	 51	 089030005102	 	caja del interruptor....................................... 1
	 52	 089030005101	 *	tornillo con arandela (M5 x 20 mm)............. 4
	 53	 089030005124	 	conductor negro CON Terminal 
				    (14 AWG)................................................................... 1
	 54	 089030005100	 	 interruptor con llave..................................... 1
	 55	 089030005099	 	llave del interruptor...................................... 1
	 56	 089030005125	 	conductor blanco CON Terminal................ 1
	 57	 089030005103	 	 interruptor de la luz de trabajo 
				    (14 AWG)................................................................... 1
	 58	 089030005705		 conjunto de rueda superior  
				    (incl. núm. de ref. 8-12)...................................... 1
	 59	 089030005111	 *	perno (M10 x 17 mm cabeza hexagonal)....... 1
	 60	 089030005073	 	pestillo de la puerta....................................... 2
	 61	 089030005123	 *	tornillo con arandela  
			   	 (M5 x 10 mm Cabeza de botón).......................... 2
	 62	 089030005110	 	perno del pestillo............................................ 2
	 63	 089030005106	 *	tuerca ciega (M4)................................................ 2
	 64	 089030005122	 	arandela interno de diente........................... 1
	 65	 089030005080	 	perilla.................................................................... 2
	 66	 089030005116	 	conector de la luz de trabajo  
		  		 con clavija (18 AWG)........................................... 1
	 67	 089030005120	 	buje del cordón (SR-5R1)................................. 1
	 68	 089030005115	 	luz de trabajo.................................................... 1
	 69	 089030005205		 conductor a tierra.......................................... 1
	 70	 089030005903		 Etiqueta Del Logotipo...................................... 1
	 71	 089030005910		 Etiqueta De No Acercar Las Manos 
				    (grande)................................................................. 1
	 72	 089030005909		 Etiqueta De Seguridad...................................... 1
	 73	 089030005908		 Etiqueta de tensión de la hoja...................... 1
	 74	 089030005904		 Etiqueta De Luz De Trabajo............................. 1
	 75	 089030005902		 Etiqueta De Datos............................................... 1

* Articulo estándar de ferretería – puede adquirirse en la localidad

LISTA DE PIEZAS DE LA FIGURA A

	 Ref.	N /P	 Descripción	 Cant. 	 Ref.	N /P	 Descripción	 Cant.



R474

�

1

2
6

5
4 37

38
39

40
41

3

7

42

8

29
30

9

10

33
18

34

35
36

28

31
32

11

17
1615

14
12

26

25
24
23

12

20

21

22

19
18

15

27

13

12

FIGURE B/FIGURA B

SEE FIGURE C/
VOIR LA FIGURE C/
VEA LA FIGURA C



R474

�

	 1	 089030005079		 LOWER WHEEL COVER, FRONT............................. 1
	2	  089030005074	 *	SCREW w/WASHER (M4 x 8 mm)............................ 4
	3	  089030005081	 *	SCREW (M4.8 x 16 mm, PAN HD.)........................... 2
	 4	 089030005110		 STUD LATCH............................................................ 1
	 5	 089030005123	 *	SCREW w/WASHER (BUTTON HD.) 
				    (M5 x 10 mm)............................................................ 1
	 6	 089030005073		 DOOR CATCH.........................................................  1
 	 7	 089030005072	 *	BOLT (M10 x 17 mm HEX HD.)................................. 1
	 8	 089030005704		 Lower Wheel Assembly 
				    (inc. Key Nos. 35-36)............................................. 1
	 9	 089030005063	 *	HEX KEY (6 x 6 x 28 L).............................................. 2
	 10	 089030005058		 SCREW (BUTTON HD.)............................................. 4
	 11	 089030005057		 HINGE LOWER......................................................... 1
	 12	 089030005042	 *	SCREW w/WASHER 
				    (M6 x 12 mm, BUTTON HD)..................................... 5
	 13	 089030005059		 BRUSH...................................................................... 1
	 14	 089030005076		 CORD CLAMP.......................................................... 1
	 15	 089030005052		 PIN............................................................................ 4
	 16	 089030005055	 *	WASHER (M19 x M36 x 3t)....................................... 1
	 17	 089030005056	 *	HEX NUT (M18)......................................................... 1
	 18	 089030005051		 BALL BEARING (6204ZZ)......................................... 2
	 19	 089030005050		 EXTERNAL RETAINING RING................................... 1
	2 0	 089030005017	 *	SET SCREW (M6 x 8 mm)......................................... 2

	2 1	 089030005048		 PULLEY..................................................................... 1
	22	  089030005047		 V-BELT ..................................................................... 1
	23	  089030005033		 REAR DUST CHUTE GUARD................................... 1
	2 4	 089030005034	 *	SCREW (M3 x 6 mm, Pan Hd.)................................ 4
	2 5	 089030005032		 HINGE....................................................................... 1
	2 6	 089030005036		 FRONT DUST CHUTE GUARD................................. 1
	2 7	 089030005701		 DUST CHUTE ASSEMBLY (INC. NOS. 23-26)......... 1
	2 8	 089030005064		 BASE......................................................................... 1
	2 9	 089030005040	 *	SCREW w/WASHER (M5 x 10 mm) ......................... 1
	3 0	 089030005109		 CORD CLAMP.......................................................... 1
	3 1	 089030005084		 WASHER................................................................... 4
	32	  089030005069	 *	SCREW (M8 x 30 mm).............................................. 4
	 33	 089030005062		 LOWER WHEEL SHAFT............................................ 1
	3 4	 089030005077		 RING......................................................................... 1
	3 5	 089030005065		 LOWER WHEEL ....................................................... 1
	3 6	 089030005070		 TIRE.......................................................................... 1
	3 7	 089030005061	 *	WASHER M8.4 x M24 x 3t)....................................... 1
	3 8	 089030005060	 *	SCREW w/WASHER (M5 x 16 mm).......................... 1
	3 9	 089030005078		 DUST CHUTE............................................................ 1
	 40	 089030005122		  INTERNAL TOOTH WASHER................................... 1
	 41	 089030005080		K NOB........................................................................ 1
	 42	 089030005905		 WARNING LABEL..................................................... 1

PARTS LIST FOR FIGURE B

	 Key	 Part	
	N o.	N umber	 Description	 Qty.

* Standard Hardware Item – May Be Purchased Locally

	 Key	 Part	
	N o.	N umber	 Description	 Qty.



R474

�* Article de quincaillerie standard – en vente dans les magasins locaux

LISTE DES PIÈCES DE LA FIGURE B

Pièce	 Référence	 Description	 Qté.	 Pièce	 Référence	 Description	 Qté.	

	 1	 089030005079		 capot de roue inférieur, AVANT.................... 1
	2	  089030005074	 *	vis avec rondelle (M4 x 8 mm).......................... 4
	3	  089030005081	 *	vis (M4.8 x 16 mm, à tête bombée)..................... 2
	 4	 089030005110		 goujon de loquet.............................................. 1
	 5	 089030005123	 *	vis avec rondelle (tête ronde) 
				    (M5 x 10 mm)............................................................ 1
	 6	 089030005073		loquet  de porte................................................  1
 	 7	 089030005072	 *	boulon (M10 x 17 mm tête hex.)....................... 1
	 8	 089030005704		 ensemble de roues inférieur 
				    (y compris clavettes Nos. 35-36)................... 1
	 9	 089030005063	 *	clé hexagonale (6 x 6 x 28 L)............................. 2
	 10	 089030005058		 vis (tête ronde))................................................... 4
	 11	 089030005057		 charnière inférieure........................................ 1
	 12	 089030005042	 *	vis avec rondelle 
				    (M6 x 12 mm, tête ronde).................................... 5
	 13	 089030005059		balai ........................................................................ 1
	 14	 089030005076		retenue  de cordon........................................... 1
	 15	 089030005052		 goupille................................................................. 4
	 16	 089030005055	 *	rondelle (M19 x M36 x 3t)................................... 1
	 17	 089030005056	 *	écrou hexagonal (M18)..................................... 1
	 18	 089030005051		roulement  à billes (6204ZZ)............................. 2
	 19	 089030005050		anneau  de retenue extérieur........................ 1
	2 0	 089030005017	 *	vis d’arrêt (M6 x 8 mm)....................................... 2

	2 1	 089030005048		poulie ..................................................................... 1
	22	  089030005047		courroie  crantée ............................................. 1
	23	  089030005033		 GOULOTTE À SCIURE DE GARDE, arrière.......... 1
	2 4	 089030005034	 *	vis (M3 x 6 mm, à tête bombée).......................... 4
	2 5	 089030005032		charni ère.............................................................. 1
	2 6	 089030005036		G OULOTTE À SCIURE DE GARDE, AVANT............. 1
	2 7	 089030005701		 ensemble d’éjecteur de sciure  
				    (y compris clavettes Nos. 23-26)................... 1
	2 8	 089030005064		base ......................................................................... 1
	 29	 089030005040	 *	vis avec rondelle (M5 x 10 mm) ....................... 1
	3 0	 089030005109		retenue  de cordon........................................... 1
	3 1	 089030005084		 rondelle............................................................... 4
	32	  089030005069	 *	vis (M8 x 30 mm)...................................................... 4
	33	  089030005062		arbre  de roue inférieure................................ 1
	3 4	 089030005077		ba gue...................................................................... 1
	3 5	 089030005065		volant  inférieur ................................................ 1
	3 6	 089030005070		banda ge................................................................. 1
	3 7	 089030005061	 *	rondelle (M8.4 x M24 x 3t).................................. 1
	3 8	 089030005060	 *	vis avec rondelle (M5 x 16 mm)........................ 1
	3 9	 089030005078		 éjecteur de sciure............................................ 1
	 40	 089030005122		 rondelle de dent interne............................... 1
	 41	 089030005080		bouton ................................................................... 1
	 42	 089030005905		 Autocollant D’avertissement...................... 1



R474

�* Articulo estándar de ferretería – puede adquirirse en la localidad

LISTA DE PIEZAS DE LA FIGURA B

	 Ref.	N /P	 Descripción	 Cant. 	 Ref.	N /P	 Descripción	 Cant.

	 1	 089030005079		 cubierta de la polea inferior, 
				delantero   ............................................................. 1
	2	  089030005074	 *	tornillo con arandela (M4 x 8 mm)............... 4
	3	  089030005081	 *	tornillo  
				    (M4.8 x 16 mm, cabeza troncocónica)........... 2
	 4	 089030005110		perno  del pestillo............................................ 1
	 5	 089030005123	 *	tornillo con arandela 
				    (cabeza de botón) (M5 x 10 mm)........................ 1
	 6	 089030005073		pestillo  de la puerta......................................  1
 	 7	 089030005072	 *	perno (M10 x 17 mm cabeza hexagonal)....... 1
	 8	 089030005704		 conjunto de rueda inferior 
				    (incl. núm. de ref. 35-36).................................... 1
	 9	 089030005063	 *	llave hexagonal (6 x 6 x 28 L)........................... 2
	 10	 089030005058		 tornillo (cabeza de botón)............................ 4
	 11	 089030005057		bisa gra inferior................................................. 1
	 12	 089030005042	 *	tornillo con arandela 
				    (M6 x 12 mm, cabeza de botón)......................... 5
	 13	 089030005059		escobilla ............................................................... 1
	 14	 089030005076		abrazadera  de cordón.................................... 1
	 15	 089030005052		pasador ................................................................. 4
	 16	 089030005055	 *	arandela (M19 x M36 x 3t)................................... 1
	 17	 089030005056	 *	tuerca hexagonal (M18)................................... 1
	 18	 089030005051		cojinete  de bolas (6204ZZ)............................... 2
	 19	 089030005050		anillo  de retención externo......................... 1
	2 0	 089030005017	 *	tornillos fijadores (M6 x 8 mm).................... 2
	2 1	 089030005048		polea ....................................................................... 1

	22	  089030005047		correa  en “V” ...................................................... 1
	23	  089030005033		 VERTEDERO DE ASERRÍN de  
				la    protección, TRASERA................................... 1
	2 4	 089030005034	 *	tornillo  
				    (M3 x 6 mm, cabeza troncocónica)................ 4
	2 5	 089030005032		bisa gra................................................................... 1
	2 6	 089030005036		 VERTEDERO DE ASERRÍN de la  
				protecci   ón, delantero.................................... 1
	2 7	 089030005701		conjunto  del vertedero de asserrín  
				    (incl. núm. de ref. 23-26).................................... 1
	2 8	 089030005064		base ......................................................................... 1
	 29	 089030005040	 *	tornillo con arandela (M5 x 10 mm) ............ 1
	3 0	 089030005109		abrazadera  de cordón.................................... 1
	3 1	 089030005084		 arandela............................................................... 4
	32	  089030005069	 *	tornillo (M8 x 30 mm).......................................... 4
	33	  089030005062		eje  de la polea inferior................................... 1
	3 4	 089030005077		aro ........................................................................... 1
	3 5	 089030005065		rueda  inferior .................................................... 1
	3 6	 089030005070		 neumáticos........................................................... 1
	3 7	 089030005061	 *	arandela (M8.4 x M24 x 3t).................................. 1
	3 8	 089030005060	 *	tornillo con arandela (M5 x 16 mm)............. 1
	3 9	 089030005078		vertedero  de asserrín..................................... 1
	 40	 089030005122		 arandela interno de diente........................... 1
	 41	 089030005080		perilla .................................................................... 1
	 42	 089030005905		 Etiqueta De Advertencia.................................. 1



R474

10

2624
23

22

21

18

1

17

16
15

14
13

12

11
9

8
7

6

25

5
4

3
2

44

42

41

43

40

46
47
48

29

9

36
8
26
5
4

35
22

34

33

32

19

31

30

28
27

30
39

38

2423
22

21
8

37

18
19 20

10

19
20

10
45

FIGURE C/FIGURA C

SEE FIGURE A/
VOIR LA FIGURE A/
VEA LA FIGURA A

SEE FIGURE B/
VOIR LA FIGURE B/
VEA LA FIGURA B



R474

11

	 1	 089030005007		G UIDE POST ............................................................ 1
	2	  089030005169	 *	SET SCREW (M6 x 10 mm)....................................... 1
	3	  089030005008		 POST SUPPORT BRACKET .................................... 1
	 4	 089030005010		 MICRO ADJUST NUT............................................... 4
	 5	 089030005009	 *	SET SCREW (M8 x 35 mm)....................................... 4
	 6	 089030005012		 UPPER BLADE GUARD...........................................  1
	 7	 089030005014	 *	SCREW w/WASHER (M6 x 10 mm).......................... 2
	 8	 089030005129	 *	THUMB SCREW, METAL (M6 x 16 mm)................... 3
	 9	 089030005006		 THUMB SCREW, PLASTIC....................................... 3
	 10	 089030005015		 ECCENTRIC BEARING SHAFT................................. 4
	 11	 089030005021		 SPRING PIN  (4.0 x 10 mm)...................................... 1
	 12	 089030005022		 THROAT PLATE........................................................ 1
	 13	 089030005023		 SAW TABLE.............................................................. 1
	 14	 089030005024		 TABLE PIN................................................................ 1
	 15	 089030005046	 *	HEX NUT (M5)........................................................... 2
	 16	 089030005045		 BEVEL SCALE........................................................... 1
	 17	 089030005044	 *	SCREW (M5 x 16 mm, FLAT HD.)............................. 2
	 18	 089030005707		 ECCENTRIC BEARING SHAFT 
				   ASSEMBLY (INC. NOS. 10 & 19-20)......................... 4
	 19	 089030005030	 *	HEX NUT (M8)........................................................... 5
	2 0	 089030005003		 BALL BEARING (608ZZ)........................................... 8
	2 1	 089030005031	 *	SCREW (M6 x 12 mm).............................................. 2
	22	  089030005013	 *	WASHER (6.4 x 14 x 1.5t)......................................... 4
	23	  089030005004		 BALL BEARING (6200ZZ)......................................... 2
	2 4	 089030005005		 SLEEVE SPACING.................................................... 2

	2 5	 089030005016		 UPPER SLIDE BRACKET.......................................... 1
	2 6	 089030005011	 *	THUMB SCREW, METAL (M6 x 10 mm)................... 2
	2 7	 089030005025	 *	SCREW (M10 x 50 mm HEX HD.)............................. 2
	2 8	 089030005026		 TRUNNION BRACKET CLAMP................................. 2
	2 9	 089030005027		 TRUNNION BRACKET ............................................. 2
	3 0	 089030005028	 *	SCREW w/WASHER (M6 x 16 mm).......................... 6
	3 1	 089030005029	 *	SCREW (M8 x 75 mm).............................................. 1
	32	  089030005041		 TRunnion (TABLE BRACKET)................................ 1
	33	  089030005038		 TABLE LOCK KNOB................................................. 2
	3 4	 089030005121	 *	SCREW (M6 x 20 mm).............................................. 2
	3 5	 089030005035		 LOWER SUPPORT BRACKET.................................. 1
	 36	 089030005037		 LOWER SLIDE BRACKET......................................... 1
	3 7	 089030005039		 BEVEL INDICATOR................................................... 1
	3 8	 089030005040	 *	SCREW w/WASHER (M5 x 10 mm) ......................... 2
	 39	 089030005043	 *	SCREW w/WASHER (M8 x 30 mm).......................... 2
	 40	 089030005128		 SLEEVE (D12 x 30 mm x 0.8t)................................... 2
	 41	 089030005119		 CORD BUSHING (SR-6R1)....................................... 2
	 42	 089030005118		 POWER SUPPLY Cord (14 AWG)........................... 1
	 43	 089030005117		 MOTOR Supply Cord (14 AWG)........................... 1
	 44	 089030005706		 SLEEVE SPACING Assembly 
				    (Inc. Key Nos. 21-24)............................................. 2
	 45	 089030005911		 No Hands Label (Small)..................................... 1
	 46	 089030005201		3  mm HEX KEY......................................................... 1
	 47	 089030005202		 4 mm HEX KEY......................................................... 1
	 48	 089030005203 		 5 mm HEX KEY......................................................... 1

PARTS LIST FOR FIGURE C

* Standard Hardware Item – May Be Purchased Locally

	 Key	 Part	
	N o.	N umber	 Description	 Qty.

	 Key	 Part	
	N o.	N umber	 Description	 Qty.



R474

12* Article de quincaillerie standard – en vente dans les magasins locaux

LISTE DES PIÈCES DE LA FIGURE C

	 Pièce	 Référence	 Description	 Qté.	 	 Pièce	 Référence	 Description	 Qté.	

	 1	 089030005007		 montant de guidage.......................................... 1
	2	  089030005169	 *	vis d’arrêt (M6 x 10 mm)...................................... 1
	3	  089030005008		É QUERRE DE SUPPORT DE MONTANT ................ 1
	 4	 089030005010		É CROU DE MICRO RÉGLAGE................................. 4
	 5	 089030005009	 *	vis d’arrêt (M8 x 35 mm)...................................... 4
	 6	 089030005012		G ARDE DE LAME SUPÉRIEURE.............................  1
	 7	 089030005014	 *	vis avec rondelle (M6 x 10 mm)........................ 2
	 8	 089030005129	 *	vis à oreilles, métaux (M6 x 16 mm)................ 3
	 9	 089030005006		 vis à oreilles, PLASTIQUE.................................. 3
	 10	 089030005015		 arbre de palier excentrique......................... 4
	 11	 089030005021		 goupille à ressort  (4.0 x 10 mm).................... 1
	 12	 089030005022		 plaque à gorge................................................... 1
	 13	 089030005023		table  de la scie................................................... 1
	 14	 089030005024		 goupille de blocage de table....................... 1
	 15	 089030005046	 *	écrou hexagonal (M5)....................................... 2
	 16	 089030005045		 échelle de biseau............................................... 1
 	 17	 089030005044	 *	vis (M5 x 16 mm, à tête plate)............................ 2
	 18	 089030005707		assembla ge de arbre de 
				palier    excentrique (y compris 
				clavettes    Nos. 10 ET 19-20)............................... 4
	 19	 089030005030	 *	écrou hexagonal (M8)....................................... 5
	2 0	 089030005003		 roulement à billes (608ZZ)............................... 8
	 21	 089030005031	 *	vis (M6 x 12 mm)...................................................... 2
	22	  089030005013	 *	rondelle (6.4 x 14 x 1.5t)...................................... 4
	23	  089030005004		 roulement à billes (6200ZZ)............................. 2
	2 4	 089030005005		 manchon d’entretoise..................................... 2

	2 5	 089030005016		 support de barre, SUPÉRIEURE...................... 1
	2 6	 089030005011	 *	vis à oreilles, métaux (M6 x 10 mm)................ 2
	2 7	 089030005025	 *	vis (M10 x 50 mm tête hex.)................................. 2
	2 8	 089030005026		 support de tourillion de serrage.............. 2
	2 9	 089030005027		 support de tourillion .................................... 2
	3 0	 089030005028	 *	vis avec rondelle (M6 x 16 mm)........................ 6
	3 1	 089030005029	 *	vis (M8 x 75 mm)...................................................... 1
	32	  089030005041		 tourillon (support de la table)................... 1
	33	  089030005038		 bouton de verrouillage de table................ 2
	3 4	 089030005121	 *	vis (M6 x 20 mm)...................................................... 2
	3 5	 089030005035		support  de rangement inférieur................. 1
	3 6	 089030005037		 support de barre, inférieur.......................... 1
	3 7	 089030005039		indicateur   de biseau......................................... 1
	3 8	 089030005040	 *	vis avec rondelle (M5 x 10 mm) ....................... 2
	3 9	 089030005043	 *	vis avec rondelle (M8 x 30 mm)........................ 2
	 40	 089030005128		 manchon (D12 x 30 mm x 0.8t)............................. 2
	 41	 089030005119		 douille du cordon (SR-6R1)............................. 2
	 42	 089030005118		 cordon d’alimentation  (14 AWG)................... 1
	 43	 089030005117		 cordon du moteur de provision 
				    (14 AWG)................................................................... 1
	 44	 089030005706		 ENSEMBLE DE manchon d’entretoise 
				    (y compris clavettes Nos. 21-24)................... 2
	 45	 089030005911		 Autocollant Mains À L’écart (petite).......... 1
	 46	 089030005201 		3  mm clé hexagonale........................................ 1
	 47	 089030005202 		 4 mm clé hexagonale........................................ 1
	 48	 089030005203 		 5 mm clé hexagonale........................................ 1



R474

13* Articulo estándar de ferretería – puede adquirirse en la localidad

LISTA DE PIEZAS DE LA FIGURA C

	 Ref.	N /P	 Descripción	 Cant. 	 Ref.	N /P	 Descripción	 Cant.

	 1	 089030005007		 poste guía ............................................................ 1
	2	  089030005169	 *	tornillos fijador (M6 x 10 mm)....................... 1
	3	  089030005008		 PLACA DE SOPORTE DEL POSTE .......................... 1
	 4	 089030005010		 TUERCA DE MICROAJUSTE.................................... 4
	 5	 089030005009	 *	tornillo fijador (M8 x 35 mm).......................... 4
	 6	 089030005012		 PROTECCIÓN SUPERIOR DE LA HOJA.................  1
	 7	 089030005014	 *	tornillo con arandela (M6 x 10 mm)............. 2
	 8	 089030005129	 *	tornillo de mariposa, METAL 
				    (M6 x 16 mm)............................................................ 3
	 9	 089030005006		 tornillo de mariposa, plástico.................... 3
	 10	 089030005015		 eje del cojinete excéntrica........................... 4
	 11	 089030005021		 pasador de resorte (4.0 x 10 mm)................... 1
	 12	 089030005022		placa  de la garanta.......................................... 1
	 13	 089030005023		mesa  de la sierra............................................... 1
	 14	 089030005024		pasador  de la mesa........................................... 1
	 15	 089030005046	 *	tuerca hexagonal (M5)..................................... 2
	 16	 089030005045		escala  de bisel.................................................... 1
	 17	 089030005044	 *	tornillo (M5 x 16 mm, cab plana).................... 2
	 18	 089030005707		 conjunto de eje del cojinete 
				   excéntrica (incl. núm. de ref. 10 Y 19-20).... 4
	 19	 089030005030	 *	tuerca hexagonal (M8)..................................... 5
	2 0	 089030005003		 cojinete de bolas (608ZZ)................................. 8
	 21	 089030005031	 *	tornillo (M6 x 12 mm).......................................... 2
	22	  089030005013	 *	arandela (6.4 x 14 x 1.5t)...................................... 4
	23	  089030005004		 cojinete de bolas  (6200ZZ).............................. 2
	2 4	 089030005005		 separator de casquillo.................................. 2
	2 5	 089030005016		 SOPORTE DE BARRA, SUPERIOR.......................... 1

	2 6	 089030005011	 *	tornillo de mariposa, METAL 
				    (M6 x 10 mm)............................................................ 2
	2 7	 089030005025	 *	tornillo 
				    (M10 x 50 mm cabeza hexagonal).................... 2
	2 8	 089030005026		 PRENSA DE soporte giratoriO........................ 2
	2 9	 089030005027		 soporte giratorio ............................................ 2
	3 0	 089030005028	 *	tornillo con arandela (M6 x 16 mm)............. 6
	3 1	 089030005029	 *	tornillo (M8 x 75 mm).......................................... 1
	32	  089030005041		 soporte giratorio 
				    (mordaza de la mesa)........................................ 1
	33	  089030005038		perilla  de fijación de la mesa....................... 2
	3 4	 089030005121	 *	tornillo (M6 x 20 mm).......................................... 2
	3 5	 089030005035		abrazadera  de soporte inferior.................. 1
	3 6	 089030005037		 SOPORTE DE BARRA, inferior............................ 1
	3 7	 089030005039		indicador   de bisel.............................................. 1
	3 8	 089030005040	 *	tornillo con arandela (M5 x 10 mm) ............ 2
	3 9	 089030005043	 *	tornillo con arandela (M8 x 30 mm)............. 2
	 40	 089030005128		 manga (D12 x 30 mm x 0.8t)................................... 2
	 41	 089030005119		 buje del cordón (SR-6R1)................................. 2
	 42	 089030005118		 cordón de corriente (14 AWG)....................... 1
	 43	 089030005117		 suministro cordón del motor (14 AWG)..... 1
	 44	 089030005706		 CONJUNTO DE separator de casquillo 
				    (incl. núm. de ref. 21-24).................................... 2
	 45	 089030005911		 Etiqueta De No Acercar Las Manos 
				    (pequeña)............................................................... 1
	 46	 089030005201 		3  mm llave hexagonal....................................... 1
	 47	 089030005202 		 4 mm llave hexagonal....................................... 1
	 48	 089030005203 		 5 mm llave hexagonal....................................... 1



R474

14

5

5

8

2322

35

6

10

12

13

11

14

15

817

18

1

4

27

28

33

33

34

34

3

3

32

31

37
29

7

9

8

16

24

30

38

25

26 27

20

2

3

21

19

36

3

FIGURE D/FIGURA D



R474

15

	 1	 089030005148		 RING BUSHING........................................................ 1
	2	  089030005165	 *	SCREW (M8 x 75 mm).............................................. 1
	3	  089030005030	 *	HEX NUT (M8)........................................................... 5
	 4	 089030005136		 PULLEY COVER....................................................... 1
	 5	 089030005014	 *	SCREW w/WASHER (M6 x 10 mm).......................... 4
	 6	 089030005137		 MOBILE STAND TOP................................................ 1
	 7	 089030005153		 SCREW (M6 x 10 mm FLANGE HD.)........................ 8
	 8	 089030005151	 *	SCREW (M6 x 16 mm, 
				   BUTTON HD.).......................................................... 17
	 9	 089030005135		 MOTOR MOUNTING PLATE..................................... 1
	 10	 089030005141		 REAR PANEL............................................................ 1
	 11	 089030005144		 MOTOR MOUNTING ROD........................................ 1
	 12	 089030005150	 *	SCREW (M8 x 20 mm).............................................. 4
	 13	 089030005084	 *	WASHER (M8.4 x M15.5 x 1.6t)................................ 4
	 14	 089030005163		 EXTernal RETAINING RING................................... 1
	 15	 089030005161		 FAN........................................................................... 1
	 16	 089030005159	 *	BOLT (M8 x 16 mm, 
				   RD. HD. SQUare NECK).......................................... 2
	 17	 089030005049	 *	WASHER (6.4 x 23 x 2t)............................................ 1
	 18	 089030005156		 MOTOR PULLEY....................................................... 1
	 19	 089030005709 		 MOTOR MOUNTING ROD ASSemblY
				    (INC. KEY NO. 11, 21 AND 36)................................. 1
 	2 0	 089030005164		 COTTER PIN............................................................. 1
	2 1	 089030005158		 EXTernal RETAINING RING................................... 1

 	22	  089030005133		 MOTOR ASSEMBLY................................................. 1
 	23	  089030005147		K EY........................................................................... 1
 	2 4	 089030005157	 *	FLANGE NUT (M8).................................................... 4
 	2 5	 089030005109		 Cord CLAMP.......................................................... 1
	2 6	 089030005134		 MOTOR SUPPLY CORD........................................... 1
	2 7	 089030005152	 *	SCREW (M5 x 8 mm, BUTTON HD.)......................... 5
 	2 8	 089030005146		 ACCESS DOOR........................................................ 1
 	2 9	 089030005138		 LEFT SIDE PANEL.................................................... 1
 	3 0	 089030005154	 *	FLANGE NUT (M6).................................................... 8
 	3 1	 089030005139		 RIGHT SIDE PANEL.................................................. 1
 	32	  089030005145		 Rear WHEEL SHAFT............................................... 2
 	33	  089030005142		 Rear WHEEL........................................................... 2
 	3 4	 089030005143		 PAD........................................................................... 2
 	3 5	 089030005140		 FRONT PANEL.......................................................... 1
	3 6	 089030005204	 *	WASHER (M12.4 mm x M24 x 1.5t).......................... 2
	3 7	 089030005703		 WHEEL ASSEMBLY.................................................. 1
 	3 8	 089030005160		 SPRING WASHER.................................................... 2

    	Not Shown Items:
	3 9	 089030005906		 Motor Cord Tag ................................................. 1
	 40	 089030005907		 Motor Label......................................................... 1
		  987000216		 Operator’s Manual (089030005901)
		     5-29-08 
		     (Rev:02)

	 Key	 Part	
	N o.	N umber	 Description	 Qty.

	 Key	 Part	
	N o.	N umber	 Description	 Qty.

PARTS LIST FOR FIGURE D

* Standard Hardware Item – May Be Purchased Locally



R474

16* Article de quincaillerie standard – en vente dans les magasins locaux

LISTE DES PIÈCES DE LA FIGURE D

	 Pièce	 Référence	 Description	 Qté.	 	 Pièce	 Référence	 Description	 Qté.	

	 1	 089030005148		 DOUILLE DE BAGUE................................................ 1
	2	  089030005165	 *	VIS (M8 x 75 mm)...................................................... 1
	3	  089030005030	 *	écrou hexagonal (M8)....................................... 5
	 4	 089030005136		couvre -poulie..................................................... 1
	 5	 089030005014	 *	vis avec rondelle (M6 x 10 mm)........................ 4
	 6	 089030005137		stand  à mobile supérieur............................... 1
	 7	 089030005153		 VIS (M6 x 10 mm Tête Flasque)........................... 8
	 8	 089030005151	 *	VIS (M6 x 16 mm, Tête ronde)............................ 17
	 9	 089030005135		plaque  de montage du moteur..................... 1
	 10	 089030005141		panneau  arrière................................................. 1
	 11	 089030005144		 tige de montage du moteur........................... 1
	 12	 089030005150	 *	VIS (M8 x 20 mm)...................................................... 4
	 13	 089030005084	 *	rondelle (M8.4 x M15.5 x 1.6t)............................ 4
	 14	 089030005163		 anneau de retenue extérieur........................ 1
	 15	 089030005161		ventilateur .......................................................... 1
	 16	 089030005159	 *	boulon (M8 x 16 mm, 
				   tête ronde, col carré)..................................... 2
	 17	 089030005049	 *	rondelle (6.4 x 23 x 2t)......................................... 1
	 18	 089030005156		poulie  de moteur............................................... 1
	 19	 089030005709 		 ENSEMBLE DE tige de montage du moteur 
				    (y compris clavettes Nos. 11, 21 ET 36)........ 1
 	2 0	 089030005164		 goupille fendue................................................. 1
	2 1	 089030005158		 anneau de retenue extérieur........................ 1

 	22	  089030005133		ensemble  de moteur......................................... 1
 	23	  089030005147		 clé........................................................................... 1
 	2 4	 089030005157	 *	écrou à embase (M8)........................................... 4
 	2 5	 089030005109		serre -câble......................................................... 1
	2 6	 089030005134		cordon  d’alimentation du moteur.............. 1
	2 7	 089030005152	 *	VIS (M5 x 8 mm, Tête ronde)................................ 5
 	2 8	 089030005146		 porte d’accès...................................................... 1
 	2 9	 089030005138		panneau  du côté gauche................................ 1
 	3 0	 089030005154	 *	écrou à embase (M6)........................................... 8
 	3 1	 089030005139		panneau  du côté droit..................................... 1
 	32	  089030005145		arbre  de roue arrière..................................... 2
 	33	  089030005142		volant  arrière.................................................... 2
 	3 4	 089030005143		 coussinet.............................................................. 2
 	3 5	 089030005140		panneau  droit..................................................... 1
	3 6	 089030005204	 *	rondelle (M12.4 mm x M24 x 1.5t)...................... 2
	 37	 089030005703		 ensemble de roues............................................ 1
 	3 8	 089030005160		rondelle  ressort.............................................. 2

    	pas illustré pièces:
	 39	 089030005906		l ’étiquette du cordon du moteur .............. 1
	 40	 089030005907		autocollant  de moteur.................................. 1
		  987000216		 manuel d’utilisation (089030005901) 



R474

17* Articulo estándar de ferretería – puede adquirirse en la localidad

LISTA DE PIEZAS DE LA FIGURA D

	 Ref.	N /P	 Descripción	 Cant. 	 Ref.	N /P	 Descripción	 Cant.

	 1	 089030005148		 ARO DE BUJE........................................................... 1
	2	  089030005165	 *	tornillo (M8 x 75 mm).......................................... 1
	3	  089030005030	 *	tuerca hexagonal (M8)..................................... 5
	 4	 089030005136		cubierta  de la polea......................................... 1
	 5	 089030005014	 *	tornillo con arandela (M6 x 10 mm)............. 4
	 6	 089030005137		pedestal  de móvil superior........................... 1
	 7	 089030005153		 tornillo (M6 x 10 mm cabeza de brida)......... 8
	 8	 089030005151	 *	tornillo (M6 x 16 mm, cabeza de botón).... 17
	 9	 089030005135		 placa de montaje del motor......................... 1
	 10	 089030005141		panel  posterior................................................. 1
	 11	 089030005144		 barre de montaje del motor......................... 1
	 12	 089030005150	 *	tornillo (M8 x 20 mm).......................................... 4
	 13	 089030005084	 *	arandela (M8.4 x M15.5 x 1.6t)............................ 4
	 14	 089030005163		 anillo de retención externo......................... 1
	 15	 089030005161		ventilador ............................................................ 1
	 16	 089030005159	 *	perno (M8 x 16 mm, 
				   cabeza recontada, cuello cuadrada)........ 2
	 17	 089030005049	 *	arandela (6.4 x 23 x 2t)......................................... 1
	 18	 089030005156		polea  del motor................................................. 1
	 19	 089030005709 		 CONJUNTO DE barre de montaje del 
				motor    (incl. núm. de ref. 11, 21 Y 36)............. 1
 	2 0	 089030005164		 pasador de chaveta........................................... 1
	2 1	 089030005158		 anillo de retención externo......................... 1

 	22 	 089030005133		conjunto  del motor........................................ 1
 	23 	 089030005147		llave ....................................................................... 1
 	2 4	 089030005157	 *	tuerca de brida (M8).......................................... 4
 	2 5	 089030005109		 grampa del cable.............................................. 1
	2 6	 089030005134		 cordón de corriente del motor.................. 1
	 27	 089030005152	 *	tornillo (M5 x 8 mm, Cabeza de botón)........ 5
 	2 8	 089030005146		 acceso a puerta................................................. 1
 	2 9	 089030005138		panel  lateral izquierdo.................................. 1
 	3 0	 089030005154	 *	tuerca de brida (M6).......................................... 8
 	3 1	 089030005139		panel  lateral derecha.................................... 1
 	32 	 089030005145		eje  de la polea trasero................................... 2
 	33 	 089030005142		rueda  trasero.................................................... 2
 	3 4	 089030005143		almohadilla ......................................................... 2
 	3 5	 089030005140		panel  delantero................................................. 1
	3 6	 089030005204	 *	arandela (M12.4 mm x M24 x 1.5t)...................... 2
	 37	 089030005703		 conjunto de rueda........................................... 1
 	3 8	 089030005160		arandela  elástica.............................................. 2

    	no se muestran artículos:
	3 9	 089030005906		etiqueta  del cordón del motor .................. 1
	 40	 089030005907		 Etiqueta Del Motor........................................... 1
		  987000216		 manual del operador (089030005901)



R474

18
WIRING DIAGRAM

To Lamp

Power Cord

Ground Lead

Ground
Lead

Ground
Lead

Switch
Cover

Ground Lead

White Lead

White
Lead

Black Lead
Ground
Screw

Black Lead

Black
Lead

Switch Box

Black Lead

To Motor

Motor

White Lead

Black Leads

Wire
Nuts

Black Lead

White
Lead

Ground Lead



R474

19
SCHÉMA DE CÂBLAGE

Pour lampe

Cordon d'alimentation

Fil à la terre

Fil à la terre

Fil à
la terre

Fil à
la terre

Couvercle 
d'interrupteur

Fil à la terre

Fil blanc

Fil
blanc

Fil noir

Fil noir

Fil
noir

Boîtier de
comutateur

Fil noir

Pour 
moteur

Moteur

Fil blanc

Fils noir

Isolateurs 
d'épissure

Fil noir

Fil
blanc

Vis à la terre



R474

20
DIAGRAMA DE CABLEADO

Para luz

Cordón de corriente

Conductor a tierra

Conductor
a tierra

Cubierta del 
interruptor

Conductor a tierra

Conductor a tierra

Conductor blanco

Conductor
blanco

Conductor negro

Conductor negro

Caja del 
interruptor

Conductor negro

Para motor

Motor

Conductor blanco

Conductors negro

Tuercas para 
alambre

Conductor negro

Conductor
negro

Conductor
blanco Conductor

a tierra

Tornillo de
conexión a tierra


